No. 96155 & No. 96156 A DE PARTES DEL TR 0
ver. 1 (8/1 0) DESCRIPTION DESCRIPTION # | DESCRIPTION f DESCRIPTION # | DESCRIPCION @l # | DESCRIPCION can]
HANDLEBAR 3/8” CAPNUT (METAL) A |GUIDON ECROU D'ARRET 3/8(METAL) A | MANILLARES 1 1 | 3/8" TUERCA DE FIJACION |2

FORK CAPNUT TOOLS B | FOURCHE OUTILS D’ECROU B |HORQUILLA 1 J | SOPORTE DE LA TUERCA DE PRESION | 2

FORK CAP BODY C | BOUCHON DE FOURCHE CHASSIS C | TAPA DE LA HORQUILLA |2 K | CUERPO 1

DRIVE INSERT 5/16” WASHER D | RACCORD DE COMMANDE RONDELLE DE 5/16 PO D | INTRODUCTOR DE TRACCION (4 | L | RONDANA DE 5/16” 2

FRONT WHEEL 1" SCREWS E | ROUE AVANT VIS 1* E | RUEDA DELANTERA 1@ M| TORNILLOS DE1” 6

PEDALS REAR WHEELS F |PEDALES ROUES ARRIERE F | PEDALES 2 N | RUEDAS TRASERAS 2

FRONT DRIVE AXLE REAR AXLE G | ESSIEU AVANT ESSIEU ARRIERE G |EJE DELANTERO 1§ 0 | EJE TRASERO 1

5/16” CAPNUT (METAL) LABEL SHEET H | ECROU D'ARRET 5/16"(METAL) FEUILLE D'ETIQUETTES H |5/16" TUERCA DE FIJACION| 2|l P | HOJA DE ESTAMPAS |1

Maximum Weight: 45 lbs. (20.4kg).
Poids maximal; 20,4 kg (45 ).
Peso Méximo: 45 Ibs. (204 kg).

5
1
2

[

Remove and properly dispose of axle
guards. They are not part of this toy!

Saque y bote los guardaejes. Estos
no forman parte del juguete.

Retirez et disposez convenablement
des protecteurs d'essieu; ces pieces
ne font pas partie du jouet.

o
5
©
=

ABOVE PARTS ACTUAL SIZE
GRANDEUR REGULIERE
\ TAMANO COMPLETO )

Dispose of Capnut Tools (J)
when complete.

Jeter les outils d’&crou (J)
apres usage.

Tire las herramientas de tuerca
de fijacion (J) cuando terminado.

READ ALL INSTRUCTIONS BEFORE BEGINNING ASSEMBLY Fish Front Drive Axle (G) FRONT
@ thrc_vugh Front Wheel (E) DRIVE
until centered in wheel.

/N WARNING: /N WARNING: To Avo SERious INJURY:

CHOKING HAZARD-Small Parts Continuous adult Supervision required: never use near steps, Sloped
PUNGTURE HAZARD.Sherp Points ~ (rveways,hill roacways, aleys nor near molor vefices; swimming
Keep screws away from smallciliren,  POOIarees; aways wear sfoes, and never allow more han one ride.

Vi)

Adult Assembly Requied. Please inspect the rider for loose or damaged parts, monthly.
[TOOLS REQUIRED\
. . DRIVE INSERT (D
- INSTRUCTIONS: UST 8E SEATED
———) Remove and identify all parts from carton and IN WHEEL SLOT.

. REPEAT STEP FOR
OTHER SIDE.

! HAMMER

——a=

PHILLIPS HEAD SCREWDRIVER

)

CAPNUT TOOL (SUPPLIED) CAUTION: Do NOT
install both pedals to
the pedal crank axle

until pedal crank axle is
WOOD BLOCK pushed through wheel! FRONT

\(on OTHER HARD OBJECT) ) WHEEL

properly dispose of all packing materials.

NS AL S WASHERS ©) ASSEMBLE WHEEL (E) | () INSTALL HANDLEBAR (A) ASSEMBLE REAR
BEFORE INSTALLING TO FORK (B) WHEELS (N) &
NOTE:
RERALSIE) 1. FORK CAP (C) MUST FACE REAR AXLE (O)
__.Q %FB?JYYVHEN FORISISINSTALLED NOTE: MAKE SURE THAT THE HANDLEBAR
2 WASHER (L) MUST BE BETWEEN (A) AND WHEEL ARE FACING FORWARD.

FRONT WHEEL (E) AND FORK (B).
\m/é 3. REPEAT STEP FOR OTHER SIDE.

5/16" CAPNUT E

(ACTUAL SIZE) At
Caution: Capnuts are not e\ -
reusable if removed!

3/8" CAPNUT
REPEAT STEP FOR = (ACTUAL SIZE)
OTHER SIDE. - 4
é/ NOTE: Turn screws until tight.
DO NOT OVERSCREW.
—————— NOTE: REAR WHEELS (N) MUST BE INSTALLED WITH \/ (@

RIBBED SIDE TOWARD THE INSIDE OF THE BODY (K).

Label Placement / Colocacion de Etiquita
Position des autocollants

[¢]

J.LLOYD

INTERNATIONAL, INC.
Cedar Rapids, IA 52404

Big Wheel is a registered trademark
of Alpha International, Inc.
Big Wheel est une marque de commerce
de Alpha International, Inc.
Big Wheel es una marca registrada
de Alpha International, Inc.
2 each sid ©2010 Alpha International, Inc.
(2 each side) All Rights Reserved./Tous droits réservés.

(z’(z"g:g:g‘a’?a‘;ff) Todos los derechos son reservados.

(2 each side)
(2 de chaque c6té)

(2 de cada lado) 2
//Mi/_\
(g

7
(3 each side) 5

(3 de chaque c6té)
(3 de cada lado)

Customer Service  Service a la clientéle
Servicio Del Cliente:

319-365-5842

(1 each side)
(1 de chaque coté)

(1 de cada lado)
12L

g Qe
i \\\\\\\\\\‘\\ 3L each side
o g ezch sice) NI (L seepian)

(3 de cada lado) (1 de cada lado) (2 each side)
(2 de chaque co6té)
(2 de cada lado)




